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TEST REPORT No. 415/DLS/2023

Testing material samples of sound deadening mats, delivered for testing by
PIIRSTOCK 0U, in the scope of polycyclic aromatic hydrocarbons (PAHSs) content

Orderer: PIIRSTOCK QU Project UP/DLS-31833/0OR1
Nelgi tee 23 ' No.:
74001 Viimsi, Estonia

Name of tested object: Material samples of sound deadening mats

Orderer markings: COMFORT MAT SOFT WAVE EXPERT 15

COMFORT MAT BRONZE 2 mm
COMFORT MAT VIPER 3 mm

Sample number, according to the 415/23/P1 - Material sample of sound deadening mat -
R-DLS/7: COMFORT MAT SOFT WAVE EXPERT 15
415/23/P2 - Material sample of sound deadening mat -
COMFORT MAT BRONZE 2 mm

415/23/P3 - Material sample of sound deadening mat -
COMFORT MAT VIPER 3 mm

418

)

e

| 415/23/P3

Date of delivery of the object for testing: 13.12.2023
Date of beginning / completion of tests: 14.12.2023/22.12.2023
Place of testing: Laboratory of Material Engineering and Environment
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Confirmation of conformity/non-conformity of the test resulfs with the

Sample number requirements

Testing and assessment of polycyclic aromatic hydrocarbons (PAHs) in awarding the GS mark -
Specification pursuant to article 21{1) no. 3 of the Product Safety Act (ProdSG) - AfPS GS 2019:01
PAK, Federal Institute for Occupational Safety and Health

Category 2a
415/23/P1 Content of each of the following PAHs: chrysene, benzo[alanthracene,
benzofb)filuoranthene henzo[klfluoranthene, benzofjifluoranthene, benzofa]pyrene,

benzo[e]pyrene, indeno[1,2,3-c d]pyrene, benzo[g,h,ilperylene, dibenzo[a,hlanthracene,
415/23/P2 is below 0.2 mg/kg of the material with admixture of PAH
Total content of the following PAHs: phenanthrene, anthracene, flucranthene, pyrene

below 5 mg/kg of the material with admixture of PAH
415/23/P3 Content of naphthalene below 2 mg/kg of the material with admixlure of PAH
Total content of 15 PAH below 5 ma/kg of the material with admixture of PAH

Category 2b
415/23/P1 Content of each of the following PAHs: chrysene, benzo[a]anthracene,
benzolblfluoranthene  henzolkjfluoranthene, benzo[jjfluoranthene, benzolalpyrene,

benzo[elpyrene, indenof1,2,3-¢,dlipyrens, benzo[g h,ilperylene, dibenzola hlanthracene
415/23/P2 below 0.5 mg/kg of the material with admixture of PAH
Total content of the following PAHs: phenanthrene, anthracene, fluoranthene, pyrene

below 10 mg/kg of the material with admixture of PAH
415/23/P3 Content of naphthalene below 2 mg/kg of the material with admixture of PAH
Total content of 15 PAH helow 10 mg/kg of the material with admixture of PAH

Category 3a
415/23/P1 Content of each of the following PAHs: chrysene, benzo[alanthracene,
benzo[blfiuoranthene benzolk]fluoranthene, benzofj)fluoranthene, benzo[a]pyrene,

benzo[elpyrene, indencf1,2,3-c,dlpyrene, benzo[g,h,lperylene, dibenzola hjanthracene,
415/23/P2 is below 0.5 mafkg of the material with admixture of PAH
Total content of the following PAHs: phenanthrene, anthracene, fluoranthene, pyrene

below 20 mg/kg of the material with admixture of PAH
A415/23/P3 Content of naphthalene below 10 mgfkg of the material with admixture of PAH
Total content of 15 PAH below 20 mg/kg of the material with admixture of PAH

Category 3b
415/23/P1 Content of each of 1Ihe following PAHs: chrysene, benzolalanthracene,
benzo[bJfluoranthene benzo[k}fluoranthene, benzo[jifluoranthene, benzola]pyrene,

benzo[elpyrene, indenof1,2,3-c,d]pyrene, benzolg,h,ilperylene, dibenzofa,hlanthracene,
A415123/P2 is below 1 myg/kg of the material with admixture of PAH
Total content of the following PAHs: phenanthrene, anthracene, fluoranthene, pyrene

balow 50 mglkg of the material with admixture of PAH
A15/23/P3 Content of naphthalene below 10 mgfkg of the material with admixture of PAH
Total content of 15 PAH below 50 mglkg of the material with admixture of PAH

European Parliament and Council (EC) Regulation No. 1907/2006 for registration, assessment and
authorization of chemicals (REACH) {(OJ L 396, 30.12.2008, p. 1-794 with further amendments)

415/23/P1 entry 50 paragraph 5
Content of each of the foliowing PAHs: benzolalpyrene, benzole]pyrene,

415/23/P2 benzo[ajanthracene, chrysens, benzo[bfluoranthene, benzo[jjflucranthene,

benzolkjfluoranthene, dibenzo[ahlanthracene = 1 mg/kg in relation fo the weight of
415/23/P3 material with admixture of PAH

415/23/P1 entry 60 paragraph 6
Content of each of the following PAHs: benzo[a]pyrene, benzole]pyrene,

415/23/P2 benzo[a)anthracene, chrysene, benzo[blflucranthene, benzoljjfiuoranthene,

benzo[k]fluoranthene, dibenzo[ahlanthracene < 0,5 mg/kg in refation to the weight of
415/23/P3 material with admixture of PAH

415/23/P1 entry 60 paragraph 9 and paragraph 10

Total content of the following PAHs: benzo[a]pyrene, benzolelpyrene,
415/23/P2 benzo[alanthracene, chrysene, benzofblflucranthene, benzofjjfiuoranthene,

benzo[k]fluoranthene, dibenzofa hlanthracene < 20 mg/kg in relation to the weight of
415/23/P3 material with admixture of PAH

+ |+ |+ |+ ||+ ]+ +
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symbol: “+"— sample meets the requirements, *-" - sample does not mest the requirements

NOTE: Statement of test results conformity with the requirements is based on a confidence level of 95% for the expanded
uncertainty of measurement results on which the decision of conformity is based.

Leader of testing team: oo Hanna Musiolik, M.Sc. [ CALAL P
fname/ fsignaturef

Authorized by: ... Monika Gawlik-dedrysiak, Ph.D. Eng. /U A WA 4. ...
Iname/

Approved by

ormum
‘-lu-.iu\\’i:tf’.t‘-

52

Isignature and stamp/ ;

Gliwice, 22.12.2023

Bylina

TEST REPORT INCULDES ONLY THE RESULTS RELATED TO THE TESTED OBJECT DELIVERED BY THE ORDERER.
KOMAG TAKES AN OBLIGATION TO KEEP IN SECRET ALL TEST RESULTS. THE RESULTS WILL NOT BE PUBLISHED WITHOUT PERMISSION
OF THE ORDERER. THIS WILL NOT BE IN FORCE IF LAW REGULATIONS STATE DIFFERENTLY.
THE REPORT CAN NOT BE COPIED WITHOUT A WRITTEN APPROVAL OTHER THAN AS AN ENTIRE DOCUMENT.
THE REPORT IS A LABORATORY PROPERTY AND ANY CHANGES CAN NOT BE MADE WITHOUT AUTHOR'S PERMISSION,
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Description of the samples

Material samples of sound deadening mats: COMFORT MAT SOFT WAVE EXPERT 15, COMFORT MAT
BRONZE 2 mm, COMFORT MAT VIPER 3 mm. )
The samples were taken and delivered for testing by the Orderer PUIRSTOCK OU, Estonia.

Scope and methods of testing

Item Tested parameters Testing method Testing procedure and standard
Poelycyclic aromatic Gas chromatography method with | PB-DLS/38, 8th edition; 2021
1. hydrocarbons {(PAHs) tandem mass spectrometry
content {GC-MS/MS)
Test Results
ltem Sample number Content of PAHs [mg/kg]
benzo[a]pyrene U
<01 -
benzole]pyrene U
<01 -
benzolalanthracene U
< 0.1 -
chrysene U
<01 -
benzo[blfluoranthene U
<041 -
henzo[jlfluoranthene U
<0.1 -
benzo[k]fluoranthene U
< 0.1 N
" 415/231P1 dibenzo[aéhéa1nthracene U
benzofg,h,iperylene U
< 0.1 -
indeno(1,2,3-cd)pyrene U
<0.1 -
phenantrene U
< 0.1 -
pyrene U
<0.1 -
anthracene u
< 0.1 -
fluoranthene U
< 0.1 -
naphthalene U
<01 -
benzolalpyrene U
<01 -
benzole]pyrene U
<01 -
benzo[alanthracene U
<01 -
chrysene u
2 415(23/P2 e 201 USRI S ”
) benzo[b]flucranthene U
< 0.1 “
benzo[jlfluoranthene U
<01 -
henzol[kJfluoranthene U
< 0.1 -
dibenzo[a,hjanthracene U
<01 -
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ltem Sample humber Content of PAHs [mg/kg]
benzo[g,h,ilperylens U
<0.1 -
indeno{1,2 3-cd)pyrene U
<01 -
phenanirene U
<0.1 -
2. 415/23/P2 SA y
anthracene U
< 0.1 -
fluoranthene U
<01 -
naphthalens u
<0.1 -
benzola]pyrene U
<01 -
benzole]pyrene U
< 0.1 -
benzo[alanthracene U
< 0.1 -
chrysene U
< 0.1 -
benzo[b]fiuoranthene U
< 0.1 -
benzoljjfluoranthene U
< 0.1 -
benzo[klfluoranthene U
< 0.1 -
3 415/23/P3 dibenzo[a;h(]}a1nthracene U
benzo[g,h,ilperylene u
< 0,1 -
indeno(1,2,3-cd)pyrene U
<0.1 -
phenantrene U
<041 -
pyrene U
< 0.1 -
anthracene U
< 0.1 -
fluoranthene U
< 0.1 -
naphthalene U
<01 -
symbol:

a

=" in uncertainty "U” column — there is no uncertainly value as the fest resull is below/ahove holtom/upper limit of the measuring range
Note: measurements uncerfainly U is an expanded uncertainly at confidence level 95% and coverage factor k = 2, according to the
PO-DLS/07 general procedure.

The resulls and their uncerlainty refer only to the tested sample and not to the product balch/substance/material the sample was taken from.

Rules for taking decisfons on compliance/ not compliance wilh the requirements
According to ISOAEC Guide 98-4:2072 "Uncertainty of measurement. Part 4: Role of measurement uncertainty in conformity assessment” and ILAC-GB:09/2019

guidefines.: “Guitlelines on Decision Rules and Statements of Conformity™

1. COMPLIANCE WITH THE REQUIREMENTS Is stated when the measurement resuliftest result plus/minus expanded uncertainly at confidence fevel
95% and coverage facior k = 2, Is within the acceplance inlerval defined in regulations / standards by the accepted valus/values. Risk of wrong
acceplation is below 2.5%.

2 NON-COMPLIANCE WITH THE REQUIREMENTS is staled when the measurement resuiltitest resull plus/minus expanded uncertainly at confidence
level 95% and coverage factor k = 2, is within the acceptance interval defined in reguiations / standards by the accepled value/values. Risk of wrong
rejection is below 2.5%.

Number of copies — 2

PIIRSTOCK OU x 1
KOMAG x 1
-END OF THE REPORT-






